
www.strongarminc.com

1/2 TON TRUCK MOUNTED CRANE
PROD NO. 030303
MOD NO. 200A

REF NO PART NUMBER       DESCRIPTION                         REQ

A       PCN-200APA             CHAIN & HOOK                           1

B       PCN-200APB             BOOM EXTENSION                    1

C       PCN-200APC            BOOM                                          1

D       PCN-200APD            MAIN POST                                  1

E       PCN-200APE             HANDLE                                      1

F       PCN-200APF             JACK                                            1

G       PCN-200APG            JACK HANDLE                             1

H       PCN-200APH            TUNATALBE                                 1

I        PCN-200API              WHEEL HUB                                1

J       PCN-200APJ             BASE                                            1

1       PCN-200AP1             BOLT M12 X 80                            1

2       PCN-200AP2             FLAT WASHER 0 12                    7

3       PCN-200AP3             LOCK WASHER 0 12                   7

4       PCN-200AP4             NUT M 12                                     7

5       PCN-200AP5             BOLT M14 X 90                            1

REF NO PART NUMBER       DESCRIPTION                         REQ

6       PCN-200AP6             FLAT WASHER 0 14                    	1

7       PCN-200AP7             LOCK WASHER 0 14                   	1

8       PCN-200AP8             NUT M14                                      	1

9       PCN-200AP9             BOLT M16 X 115                          	1

10      PCN-200AP10           FLAT WASHER 0 16                    3

11      PCN-200AP11           LOCK WASHER QJ 16                3

12      PCN-200AP12           NUT M16                                     3

13      PCN-200AP13           BOLT M16X85'                            	1

14      PCN-200AP14           BOLT M16 X 96                           1

15      PCN-200AP15           BOLT M12 X 35                           6

16      PCN-200AP16           BEARING                                     1

17      PCN-200AP17           "R"PIN                                          1

18      PCN-200AP18           WHEEL LOCKING BOLT             1

19      PCN-200AP19           NIPPLE                                        1

PCN-200APRK REPAIR KIT RAM 

P01,P03,P05,P07,P08,P12,P13,

P15,P16,P18,P19,P20,P22,P23


